Parts List (station)

Pan Head Screw
with Washer

Pan Head Screw
D

Pan Head
Screw

with Washer

Truss Screw
M4x6(8)

Pan Head Screw
with Washer
Max8

Exteral Tooth Lock Washer
nominal size 4

Pan Head Screw
with Washer
64

Flat Head Screw
-M4ax12(2) /rs

Fiat Head Screw
M4 X8 (4)

(with Spring Washer)

ltem No.| Part No. | Pari Name Description
1 51029 _| Vacuum Ouliet Cap
2 A1009_| Ceramic Paper Filter (S) 10 pes.
3 31063 Filter Retainer
4 61034_| O-ring (S20)
5 B1031_| Vacuum Outle! Retainer With O-ring (520)
6 B1064 Filter Case Joint
7 B1036_| Receptacte (for Desoidering)

asher

Spring Washer

nominal size 4 {4)¢f

Hexagon Nul
M

External
Tooth Lock

Spacer
nominal size

nominal size 5

Screws must be ordered separately.

Note: Spare or repair parts do not include mounting screws, if they are not listed on the description.

ftem No.| Part No. | Part Name 0
14| 82090 | PW.B. (ior D i Wih
15| B2063 | Hose Assembly
16| B2dad_| Pump Assembly
Pan Head 82091 | Transformer 100-24V
orew N . 82092 | T 120-24V
ménxvga(sal)xe: (with Spring, Plain Washer) 17 Saees 1T oAy
B2094 T 220-24, 230-24, 240-24V
18| 81208 | Cord Stopper
19| B1204 | Rubber Stopper Setof 4
20| B2096_| Cover
B1041 | Fuse Holder Without {use
“ B1134_| Fuse Holder Wihou! luse/Austiatian 240V
1236 _| Fuse B 125V-5A 7100, 110V
22 | & 1257 Fuse 250V-5A (U) 1120V
1132_| Fuse 250V-2A 220,230V
61133 | Fuse 250V-2AQAustralian 240V
Pan Head Screw
with Washer
M3 X6 (8) @
ltem No.| Part No. | Part Name Description
B2068_| Power Cord 3 Core & Amatican Plug
82079 _| Power Cord 3 Core Bul No Plug
B2081_| Power Cord 3 Core & Australian Plug
52082 | Power Cord 3 Core & BS Plug
B2083_| Powar Cord 3 Core & European Plug
1053 | Balance Weight
81312_| Crank With bearing
B1057_| Ring for Bearing
B2060_| Crank Shaft Wilh a strew
55050 | Pump Frame
82058 | Motor
52085 _| Diaphragm Selling Plaie
A1013_| Diaphragm Selof 2 with screws
81056 | Fixing Plate
A1014 Valve Plate Setot 2
B1050_| Pump Head With screws
B1059_| Exhaust Filter Setof2
B1313_| Fiter Retaining Pin
Pan Head Screw §2506_| Damper Setof 2
with Washot |
Max30

Pan Head Screw (marked red)
M4x25

item No | Part No.| Part Name Description

8 B1486 | Knob

9 B1487 | Power Switch 100-120V.
B2604_ | Power Switch 220-240V

10 82101 {for Soldering)

11 B1084 | Switch

12, B2095 | Chassis

13 B2089 | P. W, B, (for Soldering)
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Pan He
M2.6%

7

HAKKO 8038

a? Serew {Sus)
3)
/@ /%55

ltem No, | Part No. | Part Name Description

1 Al1314 | Front Holder

2 A1030 Spring Fiitar 10 pes,

3 A1033 | Ceramic Paper Filler (L) 10 pes.

4 B2073 Filter Pipa ~wiFront Holder & Filters
5 A1012 | O-ring (p.12)

6 83018 | Back Holder Assembily w/O-ring (p.12)
7 B1019 | Release Knob

& B1020 | Spring for Release Knob

il 82074 | Housing wiscrews
10 81023 | Hase
1t A1318 | Packing

ltem No. | Part No.{ Part Name Description
12 B1025 | Cord Assembly wefMiicro Switch & Pleg
13 81024 | Cord Holder sat of 4
14 B1022 | Cord Stopper
15 81026 | Micro Switch
16 B1o21 Trigger
17 A1313 | Healing Element 24V, 50W
18 A1003 | Nozzle S01.0{0.04n)
19 B1723 | Element Cover
20 Bi724 Nut
21 B1094 j Spring iron Holder
22 B1095 | Cleaning Pin Holder
23 A1042 | Cleaning Sponge
24 81470 | tron Holdar Base
25 82100 | Spanner

Tapping Screw
M3X38 (2)

Pan Head Screw
M3X8 (3)



@Replacement Paris

No. A1002, A1003

mé@

No. A1004~A1007

Part No. ; Part. Name / Specification oA o8
ATCQ2 Nozzle & 00.8mm (G.03in ) 0.8{0.03in) 1.8 {0.07 in}
A1003 Nozzie S 01.0 mm {0.04 in ) 1.0(004in} | 20 (0.08in}
A1004 Nozzle 20.8 mm (0.03in ) 08(0.03n) | 2.3{005in)
A1005 Nozzle 610 mm{0.04in) 1.0{0040n) | 250 1m}
A1006 Nezzle  o1.3 mm (0,05 n ) 13005 | 30012m)
A1007 Nozzie a1.6 mm {0.06in } 1.6 (0.06in} 3.0(0.12 in}

Parts List (Iron/lron Hoider)

HAKKQO 907ESD

Pari No. Part. Name / Specification

B1215 Claaning Pin for Heating Elernent

B1086 Cleaning Pin for 80.8 mm {0.03 in) Nozzle
B1087 Cleaning Pin for 1.0 mrm {0.04 in) Nozzie
B1088 Cleaning Pin for e1.3 mm (0.05 in) Nozzle
81048 {leaning Pin for 01.6 mm {0.08 in} Nozzie
81302 Cieaning Drill for 80.8 mm {0.03 in) Nozzle
81303 Cieaning Drill for 1.0 mm {0.04 in) Nozzle
B1304 Cleaning Drill for @1.3 mm {0.05 in) Nozzle
Bi305 Cleaning Drill for 61.6 mm (0.06 in) Nozzle
A1gz8 Silicone Grease

#em No. | Part No. Part Name Description
1 B1784 Nyt
2 81786 Tip Enclosure
3 Soldering Tip Sec. P.13
4 82022 Nipple
5 32032 Grounding Spring
6 A1321 Heating Element | Old part No.800M-H,800L-H
I B2028 Terminal Board
8 82024 Handie wiHandle Cover, E.S.D
g B2027 Handle Cover
10 B2031 Cord Bushing
11 B3030 Cord Asse'y E.5.D.
Iron Hoider
ftem No. |{Part No. Part Name
1 C1142 Iron Holder
2 B2021 lron Heceptacle
3 82039 ron Holder Base
4 AT042 Lleaning Sponge

Specifications

Narne HAKKO 7601
Power Consumption 150W
Station
Station
Qutput Voltage 24V ~
Vaccum-Generator Vacuumpuimp,

double cylinder type

VacuumPressure (Max)

80kpa (60C mm Hg) (24in. Hg)

Suction Flow

15 fimin

Outer Dimensions
(WxDxH

190 x 250 x 130 mm
(748 x 9.84x 5.12in)

Weight

5.0 kg (11.02Ibs.)

= Specifications are subject to change without notice.

Soldering Iron

Part Name HAKKO 907ESD
Part No. C1144
Power Consumption | 24V~ 50W

Temperature Range

200°C~480°C/392°F~896°F

Tip to Ground Resistance

Under2 0

Tip to Ground Potential

Under 2mV (TYP. 0.6mV)

Cord Assembly

1.2m {4 ft.)

Total Length (w/o cord)

180mm {7.5 in.)

Weight (wfo cord)

449 (0.09 ibs.}

" Desotdering Gun

Part Name HAKKO 809

Part No. C1183

Power Consumption | 24V~ 50W

Temperature 380°C ~ 480°C (716°F - 896°F)

Nozzle 2o Ground Resistance

Under 2

Nozzle to Ground Potential

Under 2mV (TYP. 1 2mv])

Cord/Hose

1.2m (4 ft.}

Outer Bimensions(WxH)

135X 174 mm (5.31X6.85 in)

Weight(w/o cord, hose)}

Approx. 200g {0.44 Ibs.)




